
REV.
1.01

EVOLUTION POWER TOOLS Ltd
Venture one, Longacre Close, Holbrook Industrial Estate, Sheffield, S20 3FR, UK

Tel: +44 (0) 870 609 2297     Fax: +44 (0) 114 247 3339      www.evolutionpowertools.com

FURY 5

2

9

1

050-0001.01



EVOLUTION POWER TOOLS Ltd
Venture one, Longacre Close, Holbrook Industrial Estate, Sheffield, S20 3FR, UK

Tel: +44 (0) 870 609 2297     Fax: +44 (0) 114 247 3339      www.evolutionpowertools.com

ITEM DESCRIPTION  PART NO. QTY 

M1 Guard  F5SM1  
M2 Rip fence assembly F5SM2  
M3 Top clamp  F5SM3  
M4 Angle gauge  F5SM4  
M5 Handle assembly F5SM5  
M6 Assembly screw kit F5SM6  
1 butterfly nut M6 F5S1  1 
2 Flat washer 6  F5S2 20 
9 Square neck bolt M6x50 F5S9 1  
13 Hexagon bolt M6x12 F5S13 20 
14 Additional table  F5S14 2 
15 Main table A  F5S15 1 
16 Main table B  F5S16 1 
17 Table insert  F5S17 1 
18 Head board  F5S18 1 
19 Main table C  F5S19 1 
20 Back board  F5S20 1 
21 Long slide rai  F5S21  1 
22 Short slide rail   F5S22 1  
23 Square neck bolt M6x20 F5S23 6  
24 Sunk screw M5x20 F5S24  2 
25 Square neck bolt M6x25 F5S25 4  
26 Table support  F5S26 1  
27 Table support connector F5S27 1  
28 Blade flange  F5S28 1  
29 Shaft assembly  F5S29 1  
30 Riving knife support F5S30 1  
31 Riving knife support F5S31 1  
32 Riving knife plate F5S32 1  
33 Hexagon bolt M8x35 F5S33 1  
34 Washer 8  F5S34 1  
35 Lower blade guard A F5S35 1  
36 Lower blade guard B F5S36 1  
38 Blade flange  F5S38 1  
39 Hex nut M16x1.5 F5S39 1  
40 Bolt   F5S40 1 
42 Lever  F5S42 1  
43 Ring  F5S43 1  
44 Cheese head screw F5S44 4 
 M6x16
45 Rotating plate  F5S45 1 
46 Protective plate  F5S46 1  
49 Bearing  F5S49 1  
50 Hex nut M4  F5S50 3  
51 Sunk screw M4x10 F5S51 6  
52 Gear rack  F5S52 1  
53 Front plate  F5S53 1  
54 Hex nut M6  F5S54 50  
55 Flat washer 6  F5S55 1  
56 Handle  F5S56 1  
57 Pan head screw M5x12 F5S57 2  
58 Screw rod  F5S58 1  
59 Sunk screw M4x10 F5S59 3  
60 Angle pointer  F5S60 1 
69 Table support  F5S69 4 
70 Tapping screw ST6.3x16C F5S70 4  
71 Cable support  F5S71 2  
72 Box   F5S72 1  
73A Cable & Plug 230v UK F5S73A 1  
73B Cable & Plug 230v Euro F5S73B 1 
74 Tapping screw ST4.2x16 F5S74 4  
75 Hexagon bolt M6x25 F5S75 2  
76 Earth plate  F5S76 1  
77 Start / stop switch F5S77 1  
78 Tapping screw ST3.5x13 F5S78 2  
79 Bottom plate  F5S79 1  
80 Hexagon bolt M6x50 F5S80 2  

ITEM DESCRIPTION  PART NO. QTY 

81 Front clip  F5S81 1 
82 Back clip  F5S82 1 
83 Push stick  F5S83 1 
84 Wrench  F5S84 1 
85 Beam  F5S85 2 
86 Beam  F5S86 2 
87 Leg   F5S87 4 
88 Foot  F5S88 4 
89 Beam  F5S89 2 
90 Beam  F5S90 2 
91 Additional leg  F5S91 2 
92 Dust port  F5S92 1 
93 End cap  F5S93 1 
94 Hexagon bolt M6x35 F5S94 1  
95 Blade support  F5S95 1 
96 Blade cap  F5S96 1 
97 Tension knob  F5S97 1 
98 Dust pipe  F5S98 1 
101 Nut   F5S101 4 
122 Magnifying glass F5S122 1  
133 10 / 13mm spanner F5S133 1  
134 4mm allen key  F5S134 1  
200 Power unit  F5S200 1  

FURY 5

050-0001.01


